® HITACH!

LIST NO. 1048

| PNEUMATIC TOOL PARTS LIST

M STAPLER

(E4)

1992+ 6+ 30

@4
o

i

R
ol
[4

@ A\

- Model N 5008A1 STANDARD CROWN




PARTS N 5008A1
TEM | coo No. DESCRIPTION a REMARKS
1 949- 757 HEX. SOCKET HD. BOLT M5X20 (10 PCS.) 8
> | 948-456 | SPRING WASHER MS (10 PCS.) 13
3 | 877-128 | EXHAUST COVER 1
4 | 876-178 | PACKING (B) 1
5 a876-178 PACKING (C) 1
6A | 878-538 | EXHAUST VALVE 1
8 | 878-022 | PISTON ASS'Y 1 | INCLUD.g — 12
9 | a78-023 | PISTON 1
10 945 861 F{OL.{~ PIN D2X12 (10 PCS.) 1
i 876-255 BIT PIN 1
12 878-024 DRIVE BIT 1
13 | 876-174 | PISTONO — RING 2
1a | 876-168 | CYLINDER PLATE 1
15 | 877-128 | CYLINDER O — RING (D) 1
16 | 878-161 | O —RING (S — 65) 3
17 | 878-021 | CYLINDER 1
18 | 876-172 | CYLINDER SPRING 1
19 | 876-167 | CYLINDER RING |
20 | B77-123 | CYLINDER O — RING (A) 1
21 | 877-122 | CYLINDER GUIDE 1
22 | 877-12a | CYLINDER O — RING (B) 1
23 | 876-179 | TOP COVER 1
24 | 872-821 | VALVEO — RING 2| TILL4.1988
25 | 878-026 | HEAD CAP 1
26 | 949-858 | HEX. SOCKET HD. BOLT M5X18 {10 PCS.) 1
27 | 878-205 | WASHER 1
28 | 950-565 | HiTACHILABEL 1| TILL7.1986
28A 957-561 | HITACH! LABEL 1 | SINCE 8.1088
29 | 878-020 | BODY (B) 1
30 | 877-131 | PACKING (D) 1
31 878-714P CAP 1
32 | 872-035 | DUST CAP i
33 a49- 821 HEX, SOCKET HD. BOLT M5X16 (10 PCS.) 7
34 | 878-030 | HANDLE ARM 1
35 | 877-371 | NYLONNUT M5 1
36 NAME PLATE 1
37 | 877-125 | CYLINDERO — RING (C) 1
40A | 878-032 | PISTON DAMPER (A) 1
a1 | 878-031 | DAMPER SHEET 1
42 | 876-673 | PACKING (A) i
43A | B77-881% PLUNGER (A} t | SINCE 5.1988
44 | 875-838 | O —RING (S — 12) 3
45 | B76-764 | VALVE BUSHING ASS'Y 1| TILL4.1986
45A| 877-880 | VALVE BUSHING 1 | SINCE 5.1988
46 | 875-642 | SAFETY PLUNGER (B) 1| TILL4.1988
46A | 877-882 | PLUNGER (8) 1 | SINGE 5.1986
47 | 875-650 | SAFETY BOLT 1
48 | 877-871 | SPRING (A) 1
49 | 878-028 | PUSHING LEVER (A) i
50 | 948-555 | NUT M5 (10 PCS)) 1
51 875-643 PLUNGER SPRING 1

«: ALTERNATIVE PARTS

6 — 92




PARTS

N S5008A1

'L‘é’f" CODE NO. DESCRIPTION u';gb REMARKS
52 | 874-820 | PLUNGER O - RING 2 | TILL4.1986
52 | 874-820 | PLUNGER O — RING 1 | SINGE 5.1988 FOR TRIGGER PLUNGER
53 | 949-866 | ROLL PIN D3X30 (10 PCS.) 2
54 | B75-844 | VALVE PLATE 1
55 | B75-637 | VALVE PACKING 1
56 | 875-645 | URETHANE BALL (B) D7.14 1
57 | 876-738 | TRIGGER VALVE BUSHING 1
58A | 878-121 | TRIGGER PLUNGER 1
ss | 878-203 | TRIGGER 1
60 | 963-837 | NYLON NUT Ms 1
61 | 949-455 | SPRING WASHER M6 (10 PCS.) 1
62 | a78-028 | TAILCOVER 1
63 av7-875 STAPLE FEEDER 1
64 | 877-877 | MAGAZINE COVER 1
65 | 673-489 | RETAINING RING (E— TYPE) FOR D5 SHAFT | 2
66A | B77-828 | FEEDER SHAFT RING 2
67A| 877-870 | HINGE PIN (B) ASS'Y 1 | INCLUD.6BA
68 | 877-866 | LOCK LEVER 1
69 | 877-872 | PUSHING LEVER (B) 1
70 | B77-867 | LEVER SPRING 1
71 | 877-873 | SPRING (B) 1
72 | 877-865 | BITGUIDE 1
73 | 877-868 | HINGE PIN (A) 1
74 | 948-661 | HEX. SOCKET HD. BOLT MEX30 (10 PCS.) 1
75 | 877-876 | RIBBON SPRING 1
76 | 949-812 | HEX. SOCKET HD. BOLT M4X10 {10 PCS.) 3
77 | 949-453 | SPRING WASHER M4 (10 PCS ) 3
78 | 877-874 | STAPLE GUIDE ASS'Y 1 | INCLUD.79
79 | 949-535 | ROLL PIN D3X12 (10 PCS.) 1
80 | 985-661 | WASHER 1

‘81 | 877-705 | PLUNGER O — RING 1 | SINCE 5.1986 FOR PLUNGER (A)

*: ALTERNATIVE PARTS

§ o=t



STANDARD ACCESSORIES

N 5008At

[TTEM NO.
No. | CODENoO. DESCRIPTION L JSED REMARKS
501 | 944-458 | HEX. BAR WRENCH 5MM 1
502 | 944-458 | HEX. BAR WRENCH 4MM 1
503 | 943-277 | HEX. BAR WRENCH 3MM 1
OPTIONAL ACCESSORIES
TEM NC.
No. | CODENO. DESCRIPTION SED REMARKS
601 | 876-762 | SINGLE SHOT PARTS 1

* : ALTERNATIVE PARTS



